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ena rls Tubos de Acerc de México, $.A.
Carr?t. México Veracruz Km 433.7 §
Delfinc Valenzuela Tejeria, Veracru:

C.B. 91697 MEXICO
{S2) 229 989 1100 tel

MILL TEST CERTIFICATE Number/ Ntmero | Page / Pagina: (52) 229 989 1600 fax
15028197 1/4
Date/ Dia: Jul 18, 2015

lCusmmer’s ReterencerReferenca del cliente  |Manufacturer’s Works Qrder N° / Confirmacion de Venia

Customer { Cliente: TLESA ANAHUAC Y CIAS, S.A.DEC.V.

ICus:omer's ‘Oraer ¢ Orden Cliente - ftem N°
230173/01

Surface / Superficie.

Mianufacture Process / Proceso de fabricacién. Product Type / Tipo Ge producto.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS 'VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION [BARNIZADO
Standard or Spedfication / Normas o especificaciones. API 5L EDA4S Steal Grade / Grado de acero. Ends / Eatremos.  PLAIN END
B/X%42-1245/1.290 PSL1 LISQ CORTE RECTOC
Dimensions / Dimensianes. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 43 Pealpz Nominal Weight / Pesa Nominal
1.66 X 0.140 INCH N/A |19.70 12130 FT |1.27 LB/FT
42.20 X 3.60 MM £.00/ 6.50 MTS 3.43 KG/M
| TENSILE TEST / ENSAYOS DE TENSION
Specimen condition Specimen dimensians Test Y.5. U, 1.5, Y.5.
Condicén de |a probeta Dimensianes de |a probeta temp Unit / Unidad Unit/ Unidad 7 Elongation
Heat N° {Sample N° [ Type Size Area Temp. KG/MM2Z KG/MM2 u.Ts. Alargamiento
Colada N° |Muestra N° Tipo | Ori Tamaho Seccin de
ensayp __JReruiredRequerido Requirec/Requerido Req.
ThN: TMin: Max. % in 2 inches
TMax: TMax: Min.:
LMin: Liiin: Obt.
mm mm2 °C LMax: LMax: %
741851 CA245/L B S5 L 12.90 X .54 46.60 RT 36.0 526 0.68 22.00
741851 Ca427/L B Ss. L 13.03 X 3.68 43.90 RT 35.7 53.9 0.66 28.00
lsLnﬂﬂonulﬂnwnphlLoﬂludﬂnﬂllm B: Body / Cueipo Ss:m:pndlmllldmﬂull' Ot Qrientation / Orlentadén
P aummummm UTS: Uttimate Tenslla Suength / Reslstenda
¥.5.: Yield Strangth / Aluends mwmlmm:mmﬂm
Thiwc Transverse Maximum / Mibdmo Transvetsal Min: Minimum / Minimo

Minino Transvessal
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N® | Sample N° fend Tast
Colada N° | Muestra N° Ensayo de Curvada

741851 | C4245/L GOOD/BUENO

741851 | C4427L GOOD /BUENO

=

s cartificate I issued by @ computerized system and 1115 valid with electronic signature  On the original certificate the ‘trade-mark green colored
Tenarls" is stamped. In case the owner of the priginal certificate would release a topy of it, he must attest Hs confermity to the criginal one 1aking
hirmself the responsibility for any unlawiul or not allowed use alieration and/or falsification will be subjected 1o he law.

Este certificado se emite mediante sistena ‘computarizado y es validado con Tirma electronica | certificado original pasee impreso el loga
Tenarts color verde, En caso de que el poseed del cerrficad gue una copla, deberd garantzar |2 contarmidad con el ariginal haciéndose

responsable oor cualquier uso legal o indebido Cual wier aheracibn yo falsilicadon estar sujets a'la |

DICA 777 O
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Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 S
Delfino Valenzuela Tejeria, Veracruz
C.P. 91697 MEXICO

{52) 229 9389 1100 tel

Number / Namero

15028197

MILL TEST CERTIFICATE

Page / Pagina:

2/4

(52) 229 989 1600 fax

Date / Dia: Ju_l 18’

2015

e ———————————————t—
Customer / Cliente: PLESA ANAHUAC Y CIAS, 5.A. DEC.V. ICustcmer's Order / Orden Cliente - ftem N° = Cetomars Referenca/Referencia del Cliente | Manufacturer’s Works Order N° / Confirmacién de Venta
230173/01
Nhanutaciure Procass / Procesc de fabricacidn. Product Type / Tipo de praducio. Surface / Superficie.
LLED LINE FIPE ' VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standarc or Specification / Mormas o especificaciones. AFPI SL ED45 Steel Grade / Grado de acero. Ends / Extremos.  PLAIN END
: B/X42-1245/L.290 PSL1 LISQ CORTE RECTO
Dimersions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 43 Pcafpz Nominal Weight / Peso Nominal
1.66 X 0.140 INCH N/A 19.70 /2130 FT 2.27 LBFT
42.20 X 3. £.00/ 6,50 MTS 3.43
CHEMICAL COMPOSITION / COMPOSICION QUIMICA
T omposition % _J/ Composicion %
G Mn Si Cr Mo S P Ni v Cu ¥b | T

Haat H Max
Colada Min
Sample N° P Max
Muastra N° ity
741851 H 19| 05| 20 [ 4 2 5 | 120] 3 1o 1 25

c4siL | P ) ws| 20| 6| 3] 3| w|w2o] 3 |wof2 7

CA246/1 r 13 i06 | 20 6 3 3 )10 3 160 2 27

Ca427/L 1 19 105 | 20 & 3 4 10 | 120 3 160 2 26

C4428/L P 19 | 1w05] 20 7 3 4 10 | 126] 3 60| 2 ] 27
I_H: Fieat/ Colada T Product/ Produdid Wit Nexdmum 7 Maximo Wiln: Wirdmiam 7 Minime

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FrroToReD By TENARG SUGOTUB
Seandard: ASTM AS3-12  Year: 2012

Standard: ASTM A106  Year 2013

Standard: ASME 5453 Yeas: 2013

Standard: ASME SAI06  Year: 2013

Standard; NACE MRD175  Year: 2003

Standard: APT 5L Year 2012 Revision: Edy  Ruvisior vear

45th

NONDESTRUCTIVE TEST-EDDY CURRENT ACC TO ASTM E309,
HOLE DIAMETER 1,1 mm max. WITHOUT OBJECTIONS

Trs certificate Is ssued by a compuiterized system and i 1s vald with electronic signature

upan himself the responsibisty for an unlawfut or noi allowed use_Any alteration andior falsricanon will be subecied to the iaw,

Gn the orginal ceriificate the trade-mark green <olored

“Tanaris” is stamped, In casp the cwner of the onginal certificate would ratease a topy of 1i, he mus; stiesiis roniomity to the original one takiiig

Este certificade

responsable

se gmite mediante sistema corputarizado y s walidado ren firna electrbnica

"H cerfificario onginal posee impreso &l logo

rde. £n caso de que el poseeder del certificade entregue una copla, deherd garantizar 1a aonformidad gon ¢l onginal hagendase

cualuier usa ilegal o indebido_Cyalquier alteraatn o falsificacion estard sujeta a la I

DICA 777 &
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Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5
Delfino Valenzuela Tejeria, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

MILL TEST CERTIFICATE

Number / Nimero

15028197

3/4

Page / PAgina: (52) 229 989 1600 fax

Date { Dia: Iul 18, 2015

Custorner / Chente: PLESA ANAHUAC Y CIAS,5.A.DECV.

ICusmrner‘s Order / Orden Cliente - ftem N°

Customer's Reference/Referencia del cliente

Manutacturar's Works Order N° / Confirmacidn de Venta

230173/01
Surface / Superficie.

Manufacture Pracess /- Proceso de fabricacion. Product Type / Tipo de praducto.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE STN COSTURA CONDUCCION [BARNIZADO

Standard or Spedification. / Normas o especificacionss. AFL 51 EDAS Sieel Grade / Grado de acero. Ends / Extremos.  PLAIN END

B/X42-1.245/1.290 PSL1 LISO CORTE RECTO

Dimensians / Dimensiones. Scheduie / Cédulz Length / Longitud. Guantity / Cantidad. 43 Pes/pz Nominal Weight / Pesa Nominal

1.66 X 0.140 INCH N/A |19.7n 12130 FT |1.27 LB/FT

4 3.60 MM .00 / 6.50 MTS 3.43 K
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

NONDESTRUCTIVE TEST-EMI ACC. TOQ ASTM E570: WITHOUT OBJECTIONS

AFTER EMI INSPECTION, UNTESTED ENDS HAVE BEEN CUT OFF

MATERIAL ACC. TO ASME Il PART.D TAB Y1+NACE MR 0175

VISUAL AND DIMENSIONAL CONTROL HAS BEEN CARRIED OUT WITH SATISFACTORY RESULT
STEEL IS FULLY KILLED AND PRODUCED BY ELECTRIC FURNACE TO A FINE GRAIN PRACTICE
THE PRODUCT SUPPLIED 15 IN COMPLIANCE WITH THE REQUIREMENTS OF THE ORDER
HYDROSTATIC TEST: 20.5 mpa { 5 seconds): SATISFACTORY

SUPERFICIAL HARDNESS {Max: 235.0):

HEAT SAMPLE SC LS SCALE VALL VAL2 VAL3

741851 C4245/L AM B HEW 146.0 143.0 147.0

741851 C4427/L. AM B HBW 151.0 1520 153.0

5C: SPECIMEN CONDITION

AM: AS MANUFACTURED

LS: LOCATION OF SAMPLE

B: BODY

VAL: VALUE

TAMSA REF: 655891

[T certificate s issued by a cornputes

Tzed sysier and it 15 valid with electronic signature Cn the ongiral cerlificate the trade-mark gree colored
of the onginal ceriificate would relesse a copy of it he musi ades: 15 conformity to the originat one taking
awic) o1 nigi, allowed use._Any alteration and/or falsrfication will be subjected to the law.

Esie cerniicado se emite mediante sistera cormputanzado y es vaidade con
Tenaris colot verde En caso de que el poseedo del cerifficado eniregue una
r cualquiey usa ilegal o indebide_Cualguier al

Tirma elecronia i certificadia enginal posee iopreso el logo
copia, deberd garanizar la coniomidad con el onginal hacréndose

Iterackdn yie falsificacion estard sujeta a la Jey

DICATITM



Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 S|
Delfinc Valenzuela Tejeria, Veracruz
C.P. 91697 MEXICO

(52} 229 939 1100 tel

MILL TEST CERTIFICATE

Number / Niumero

15028197 4/4

Page / Pagina:

(52) 229 989 1600 fax

Date / Dia: Ju_l 18, 2015

Customer's Relerenca/Referendia del cliente

Manutacturer s Works Order N° / Canfirmacion de Venta

This Is 1o cerlify that the preduct ‘Jestribed here has been manufactured, sampled, tested, and inspected in accordance with

Customer / Cliente: FLESA ANAHUAC Y GIAS,5.A-DECV. |Cusmmer's Order / Orden Cliente - [tam N°
230173/01
Manufacture Pracess / Proceso de {abricacion. Proguct Type / Tipa de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE FIPE SEAMLESS 'VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas o especificaciones. API 5L ED4S Steel Grade / Grado de acerc. Ends / Extremos,  PLATN END
T . LISO CORTE RECTO
Dimensions / Dimensiones, Schedule / Cédula Length / Longitud. 43 Pea/pz Neminal Weight / Peso Nominal
1.66 X 0.140 INCH N/A 2.27 LB/FT
42 3. 343 K
purchases order Por @ presente cettificamos que ol material aqul descrito ha sido ‘tabricado, muestreado, _ensayado e Inspeccionada de acuerdo

alos requisites de su orden de compra. Este certificade no es, ni puede ser usado, como una declaradén de origen.

requirements. This certificate s not o declaration of origin nor may it be used as a declaration of arigin.

! CERTIFICAITON DEPT
DEPT(. DE CERTIFICACIO™ DF CALIDAL

MARTHA ISABEL ALFONSECA CHORA

ATURE

3y W
1
YER PI&TIONDE]’TA

RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

ANGEL CESAR ALEMAN GIL.

This certificate is issued by a computenzed system ang it is vaiid with electronic signature. On the original certificate the ‘wade-mark green colored
~Tenaris® is starnped, 1 case the cwner af the original certificate woutd release a copy of 3t, he must attest its conformity to the original cne taking

Tenafis color verde. En caso de que €l poseedor del cerificade eniregue
responsable por cualguies uso llegal o indebids Cualguier alteracsn

upon imself the responsibility for any unlawful or not allowed use. Any alteration, andfor falsification will be subjected 10 the lawv.

Este certilicado se emite mediante sistema Computarizado y ¢ validada con T clectronica. bl certificado original posee impreso el logo
ura copia, deberd garantizar la conformidad con el original haciéndose

falsificacién estard sujetz a la ley.

DICA 777 4



